Online Parts Database

Farmall Cub (dot) Info

Online Parts Database

Please report corrections to .

 Home  Downloads  Manual Galleries  Online Parts DB

Wednesday, July 18, 2018

TC-37F Database Browser - Click a Section or Filter (below) to view matching records, or enter a custom filter consisting of a part number (including original spaces) or any word that appeared in the manual and press Enter.  The database is unabridged; filtering on common words will return all identifiable abbreviations (THROTTLE = THRTTL, THROTT,...).  To view the unabridged part description, hover your mouse over the part description displayed.  Click on the part description to automatically search the FarmallCub.com forums for any instances of those words, or click on any part number to find all instances of that part in the manual.

 
________________________________ SECTIONS ________________________________

| | | | | |
| | | | |
____________________________ FILTERS ____________________________
| | |
Online Parts Database
GROUP 9 - Frame
Group NameGroup #Group PageSequence #Part NumberPart Description
...Click a Group # to show all parts in that group.Click a Group Page to view and zoom that page in the manual....Click a Part Number to show all occurrences of that part number on the tractor.Click a Part Description to search the forums at FarmallCub.com for that phrase.
Frame 9...2...01 351 433 R1... BAR, SWING DRWBAR ANC...
Frame 9...2...01.1 352 714 R1... SPACER, SWING DRWBAR ANC BAR...
Frame 9...2...02 351 679 R1... BOLE, SWING DRWBAR ANC BAR...
Frame 9...2...03 Q 3 558... PIN, SWING DRWBR PIVOT...
Frame 9...2...03.1 103 408... PIN, 3/16 x 1-1/4 COT...
Frame 9...2...04 350 964 R11... BRACKET, ASSY, QUICK ATT DRWBAR...
Frame 9...2...04.1 103 419... PIN 1/4 x 1-1/4 COT...
Frame 9...2...05 351 430 R11... DRAWBAR ASSY, SWINGING...
Frame 9...2...06 351 679 R1... BOLT, DRWBAR BRKT...
Frame 9...2...07 350 965 R11... BRACKET ASSY, QUICK ATT DRWBAR...
Frame 9...2...07.1 103 419... PIN 1/4 x 1-1/4 COT...
Frame 9...2...08 350 963 R1... DRAWBAR, QUICK ATT...
Frame 9...2...08.1 102 637... NUT, 1-2-13 HEX...
Frame 9...2...08.2 179 887... SCREW, 1/2-13 x 1-3/4 HEX-HD CAP...
Frame 9...2...08.3 103 323... WASHER, 1/2 MED LOCK...
Frame 9...2...08.4 106 265... WASHER, 9/16 x 1-3/8 x 12 GA...
Frame 9...3...01 364 041 R1... BAR, SWING DRWBAR ANC...
Frame 9...3...01.1 352 714 R1... SPACER, SWING DRWBAR ANC BAR...
Frame 9...3...02 Q 3 558... PIN, SWING DRWBR PIVOT...
Frame 9...3...02.1 103 408... PIN, 3/16 x 1-1/4 COT...
Frame 9...3...03 364 040 R11... DRAWBAR ASSY, SWINGING...
Frame 9...3...04 351 679 R1... BOLT, DRWBAR BRKT...
Frame 9...3...05 364 039 R11... BRACKET ASSY, QK ATT DRWBAR RH...
Frame 9...3...05.1 103 419... PIN 1/4 x 1-1/4 COT...
Frame 9...3...06 351 679 R1... BOLT, DRWBAR BRKT...
Frame 9...3...07 350 963 R1... DRAWBAR, QUICK ATT...
Frame 9...3...07.1 102 637... NUT, 1-2-13 HEX...
Frame 9...3...07.2 179 887... SCREW, 1/2-13 x 1-3/4 HEX-HD CAP...
Frame 9...3...07.3 103 323... WASHER, 1/2 MED LOCK...
Frame 9...3...07.4 106 265... WASHER, 9/16 x 1-3/8 x 12 GA...
Frame 9...3...08 364 038 R11... BRACKET ASSY, QK ATT DRWBAR LH...
Frame 9...3...08.1 103 419... PIN 1/4 x 1-1/4 COT...
Frame 9...4...01 520 168 R1... BUSHING, LIFT LINK...
Frame 9...4...02 520 123 R1... TRUNNION, LIFT LINK...
Frame 9...4...03 520 175 R1... PIN, 3/16 QK ATT COT...
Frame 9...4...04 1 431 BX... COLLAR W/SCREW 110 448, SET...
Frame 9...4...04.1 448... SCREW, 1/2-13 x 1-3/4 HEX-HD CUP PT...
Frame 9...4...05 520 143 R11... LINK W/NUT 218 443 LIFT...
Frame 9...4...05.1 218 443... NUT, 3/4-10 HEX, JAM...
Frame 9...4...05.2 13 094 R1... PIN, 3/16 x 1-1/4 SELF-OPENING COT...
Frame 9...4...05.3 Q 3 501... WASHER, 25/32 x 1-1/8 x 16 GA...
Frame 9...4...06 520 163 R91... ROD ASSY, HELPER SPRING...
Frame 9...4...06.1 218 446... NUT, 1-1/8-7, JAM...
Frame 9...4...06.2 13 094 R1... PIN, 3/16 x 1-1/4 SELF-OPENING COT...
Frame 9...4...07 520 160 R1... SPRING, HELPER...
Frame 9...4...08 520 157 R2... GUIDE, HELPER SPRING ROD...
Frame 9...4...08.1 17 427 R1... BOLT, 7/16-14 x 1 HEX-HD MACH...
Frame 9...4...08.2 271 500... NUT, 7/16-14 HEX...
Frame 9...4...08.3 179 886... SCREW, 1/2-13 x 1-5/8 HEX-HD CAP...
Frame 9...4...08.4 103 322... WASHER, 7/16 MED LOCK...
Frame 9...4...08.5 103 323... WASHER, 1/2 MED LOCK...
Frame 9...5...01 520 129 R1... SWIVEL, LATERAL LINK LWR...
Frame 9...5...02 109 461... FITTING 1/8-27 STR LUB...
Frame 9...5...03 520 125 R2... BRACKET, HITCH ATT LH...
Frame 9...5...03.1 17 450 R1... BOLT, 5/8-11 x 1-1/4 HEX-HD MACH...
Frame 9...5...03.2 17 475 R1... BOLT, 5/8-11 x 1-1/2 HEX-HD MACH...
Frame 9...5...03.3 103 325... WASHER, 5/8 MED LOCK...
Frame 9...5...04 109 460... FITTING 1/8 x 67-1/2 DEG ELBOW LUB...
Frame 9...5...05 520 136 R91... BAIL ASSY, HITCH W/DEPTH ADJ LVR...
Frame 9...5...05.1 13 157 R1... PIN, 1/4 x 2 SELF OPENING COT...
Frame 9...5...05.2 552 423 R1... WASHER, 1-13/32 x 2-1/4 x 11 GA...
Frame 9...5...06 522 693 R91... BAIL ASSY, HITCH W/DEPTH ADJ CRK...
Frame 9...5...06.1 13 157 R1... PIN, 1/4 x 2 SELF OPENING COT...
Frame 9...5...07 520 296 R1... PIN, PULL BAR PIVOT BRACKET...
Frame 9...5...08 520 175 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...5...09 520 042 R1... BUSHING, DEPT ADJ SCREW CLEVIS...
Frame 9...5...10 520 124 R2... BRACKET, HITCH ATT RH...
Frame 9...5...10.1 17 450 R1... BOLT, 5/8-11 x 1-1/4 HEX-HD MACH...
Frame 9...5...10.2 17 475 r1... BOLT, 5/8-11 x 1-1/2 HEX-HD MACH...
Frame 9...5...10.3 103 325... WASHER, 5/8 MED LOCK...
Frame 9...5...11 520 069 R1... BRACKET, PULL ROD PIVOT...
Frame 9...5...12 520 102 R1... STRAP, PULL BAR EXT...
Frame 9...5...12.1 17 604 R1... BOLT, 5/8-11 x 2-3/4 HEX-HD MACH...
Frame 9...5...12.2 17 603 R1... BOLT, 3/4-10 x 3 HEX-HD MACH...
Frame 9...5...12.3 102 639... NUT, 5.8-11 HEX...
Frame 9...5...12.4 220 081... NUT, 3/4-1- HEX...
Frame 9...5...12.5 103 325... WASHER, 5/8 MED LOCK...
Frame 9...5...12.6 103 326... WASHER,3/48 MED LOCK...
Frame 9...5...13 363 415 R1... PIN, PUL BAR PIVOT...
Frame 9...5...13.1 13 121 R1... PIN, 1/4 x 1-1/2 SELF OPENING COT...
Frame 9...5...14 520 150 R11... BAR ASSY, PULL...
Frame 9...5...15 393 500 R1... LATCH, PILL BAR...
Frame 9...5...16 522 839 R1... SPRING, LATCH...
Frame 9...5...16.1 179 833... SCREW, 3/8-16 x 1/2 HEX-HD CAP...
Frame 9...5...16.2 103 321... WASHER, 3/8 MED LOCK...
Frame 9...5...17 522 840 R2... SPRING, AUX LATCH...
Frame 9...5...18 520 139 R1... SUPPORT, PULL BAR...
Frame 9...5...19 520 174 R11... PIN ASSY, QUICK ATT COT...
Frame 9...5...20 520 095 R2... EXTENSION, PULL BAR...
Frame 9...5...21 520 175 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...5...22 PO 12 095... PIN, 5/8 x 3-5/16 STD-HD DRILLED...
Frame 9...5...23 521 093 R92... COUPLING, BEAM...
Frame 9...7...01 518 505 R1... PIN, 3/4 x 3 STD-HD DRILLED...
Frame 9...7...01.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...7...02 520 128 R1... HOUSING, LEVELING SCREW...
Frame 9...7...03 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...7...04 520 064 R1... SWIVEL, UPPER LATERAL LINK...
Frame 9...7...05 520 137 R11... SCREW ASSY, LEVELING...
Frame 9...7...05.1 441 012 R1... PIN, 1/4 x 7/8 ESNA ROLL...
Frame 9...7...05.2 PO 12 898... WASHER, 29-32 x 1-1/2 x 11 GA...
Frame 9...7...06 520 075 R1... SWIVEL, DIAGONAL LINK...
Frame 9...7...06.1 33 405 A... WASHER, DIAGONAL LINK SWIVEL...
Frame 9...7...07 520 175 R11... PIN ASSY, QUICK ATT COT...
Frame 9...7...08 520 126 R1... SWIVEL, ROCKSHAFT ARM...
Frame 9...7...09 520 131 R11... ROCKSHAFT ASSY...
Frame 9...7...09.1 13 170 R1... PIN, 5/16 x 2-1/4 SELF-OPENING COT...
Frame 9...7...10 520 122 R1... BUSHING, LIFT ARM...
Frame 9...7...11 520 110 R1... PIN, ROCKSHAFT ARM RH PIVOT...
Frame 9...7...11.1 520 175 R11... PIN, 3/16 QUICK ATT COT...
Frame 9...7...12 520 106 R1... COLLAR, LATERAL LINK...
Frame 9...7...12.1 13 034 R1... PIN, 1/8 x 5/8 SELF-OPENING COT...
Frame 9...7...12.2 P 13 254... PIN, 5/16 x 1-9/16 STD-HD DLD...
Frame 9...7...13 520 083 R1... BOLT, DIAGONAL LINK STOP LOCK...
Frame 9...7...14 520 127 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...7...14.1 520 175 R11... PIN, 3/16 QUICK ATT COT...
Frame 9...7...14.2 Q 3 548... PIN, 1/2 x 2-1/16 STD-HD DLD...
Frame 9...7...15 520 142 R1... LINK, DIAGONAL...
Frame 9...7...15.1 17 098 R1... PIN, 3/8 x 1-3/4 ESNA ROLL...
Frame 9...7...16 520 146 R11... LINK ASSY, LATERAL...
Frame 9...7...16.1 PO 12 898... WASHER, 29-32 x 1-1/2 x 11 GA...
Frame 9...7...17 520 175 R11... PIN, 3/16 QUICK ATT COT...
Frame 9...7...18 520 162 R1... PIN, LATERAL LINK...
Frame 9...7...18.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...8...01 53 717 DA... KNOB, DEPTH ADJ SCREW HANDLE...
Frame 9...8...02 521 402 R1... HANDLE, DEPTH ADK SCREW...
Frame 9...8...02.1 57C 483 R1... PIN, 5/16 x 1-1/2 ROLL...
Frame 9...8...03 521 672 R1... PIN, 1/2 x 2-9/16 ESNA ROLL...
Frame 9...8...04 522 691 R11... SCREW ASSY DEPTH ADK...
Frame 9...8...05 66 991 R91... BEARING, THRUST...
Frame 9...8...06 521 413 R1... COLLAR, DEPTH ADK SCREW...
Frame 9...8...06.1 576 483 R1... PIN, 5/16 x 1-1/2 ESNA ROLL...
Frame 9...8...07 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...8...08 522 690 R1... HOUSING, DEPTH AKD SCREW...
Frame 9...8...08.1 17 552 R1... BOLT, 5/8-11 x 2-1/4 HEX-HD MACH...
Frame 9...8...09 522 697 R11... SUPPORT ASSY, DEPTH ADJ SCREW...
Frame 9...8...09.1 17 475 R1... BOLT, 5/8-11 x1-1/2 HEX-HD MACH...
Frame 9...8...09.2 103 325... WASHER, 5/8 MED LOCK...
Frame 9...8...10 441 012 R1... PIN, 1/4 x 7/8 ESNA ROLL...
Frame 9...9...01 520 159 R1... BRACE, QUADRANT...
Frame 9...9...01.1 17 426 R1... BOLT, 3/8-16 x 1 HEX-HD MACH...
Frame 9...9...01.2 17 428 R1... BOLT, 1/2-13 x 1 HEX-HD MACH...
Frame 9...9...01.3 17 4448 R1... BOLT, 1/2-13 x 1-1/4 HEX-HD MACH...
Frame 9...9...01.4 102 635... NUT, 3/8-16 HEX...
Frame 9...9...01.5 102 637... NUT, 1/2-13 HEX...
Frame 9...9...01.6 103 321... WASHER, 3/8 MED LOCK...
Frame 9...9...01.7 103 323... WASHER, 1/2 MED LOCK...
Frame 9...9...01.8 103 389... WASHER, 17/32 x 1-1/8 x 16 GA ZND...
Frame 9...9...02 520 156 R1... QUADRANT, ADK LEVER...
Frame 9...9...03 520 138 R1... ROD, LATCH...
Frame 9...9...03.1 13 042 R1... PIN, 1/8 x 3/4 SELF-OPENING COT...
Frame 9...9...03.2 Q 1 505... WASHER, 13/32 x 1 x 16 GA...
Frame 9...9...04 511 962 R1... HANDLE, ADJ LEVER...
Frame 9...9...04.1 104 182... RIVET, 5/16 x 7/8 CKS...
Frame 9...9...04.2 446 363... WASHER, 13/32 x 3/4 x 16 GA...
Frame 9...9...05 2 067 A... SPRING, PUSH BUTTON...
Frame 9...9...06 511 964 R1... BUTTON, PUSH...
Frame 9...9...06.1 142 485... PIN, 1/8 x 5/8 GROOVE...
Frame 9...9...07 520 164 R91... LEVER ASSY, ADK...
Frame 9...9...08 520 158 R1... LINK, LEVER ARM...
Frame 9...9...08.1 520 161 R1... PIN, LEVER LINK UPPER...
Frame 9...9...08.2 460 309 R1... PIN, 11/64 QUICK ATT COT...
Frame 9...9...09 520 145 R11... PLATE ASSY, LEVER PIVOT...
Frame 9...9...09.1 17 450 R1... BOLT, 5/8-11 x 1-1/4 HEX-HD MACH...
Frame 9...9...09.2 13 121 R1... PIN, 1/4 x 1-1/2 SELF-OPENING COT...
Frame 9...9...09.3 103 325... WASHER, 5/8 MED LOCK...
Frame 9...9...09.4 Q 5 036... WASHER, 1-1/32 x 1-3/4 x 16 GA...
Frame 9...9...10 520 161 R1... PIN, LEVERLINK LOWER...
Frame 9...9...11 520 161 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...10...01 218 444... NUT, 7/9-9 HEX-JAM...
Frame 9...10...02 521 425 R1... BUSHING, LIFT LINK...
Frame 9...10...03 521 401 R1... TRUNNION, LIFT LINK...
Frame 9...10...04 520 122 R1... BUSHING, TRUNNION...
Frame 9...10...05 PO 2 041... COLLAR, W/SCREW, 110 447, SET...
Frame 9...10...05.1 110 447... SCREW 1/2-13 x 5/8 SQ-HD CUP-PT SET...
Frame 9...10...06 521 409 R11... LINK, W/NUT, 218 444 LIFT...
Frame 9...10...06.1 13 094 R1... PIN, 3/16 x 1-1/4 SELF-OPENING COT...
Frame 9...10...07 520 163 R91... ROD W/NUT 218 446, HELPER SPRING...
Frame 9...10...07.1 13 094 R1... PIN, 3/16 x 1-1/4 SELF-OPENING COT...
Frame 9...10...07.2 Q 3 501... WASHER, 25/32 x 1-1/4 x 16 GA...
Frame 9...10...08 218 446... NUT, 1-1/8-7 HEX, JAM...
Frame 9...10...09 520 160 R1... SPRING, HELPER...
Frame 9...10...10 521 415 R1... GUIDE, HELPER SPRING ROD...
Frame 9...10...10.1 17 578 R1... BOLT, 5/8-11 x 2-1/2 HEX-HD MACH...
Frame 9...10...11 520 175 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...11...01 520 129 R1... SWIVEL, LATERAL LINK LOWER...
Frame 9...11...02 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...11...03 520 139 R1... SUPPORT, PULL BAR...
Frame 9...11...04 522 839 R1... SPRING, LATCH...
Frame 9...11...04.1 179 833... SCREW, 3/8-16 x 1/2 HEX-HD CAP...
Frame 9...11...04.2 103 321... WASHER, 3/8 MED LOCK...
Frame 9...11...05 393 500 R1... LATCH, PULL BAR...
Frame 9...11...06 521 414 R11... BAR ASSY, PULL...
Frame 9...11...07 520 102 R1... STRAP, PULL BAR EXT...
Frame 9...11...07.1 17 604 R1... BOLT, 5/8-11 x 2-3/4 HEX-HD MACH...
Frame 9...11...07.2 17 630 R1... BOLT, 3/4-10 x 3 HEX-HD MACH...
Frame 9...11...07.3 102 639... NUT, 5/8-11 HEX...
Frame 9...11...07.4 220 081... NUT, 3/4-10 HEX...
Frame 9...11...07.5 103 325... WASHER, 5/8 MED LOCK...
Frame 9...11...07.6 103 326... WASHER, 3/4 MED LOCK...
Frame 9...11...08 363 415 R1... PIN, PULL BAR PIVOT...
Frame 9...11...08.1 13 121 R1... PIN, 1/4 x 1-1/2 SELF-OPENING COT...
Frame 9...11...09 520 069 R1... BRACKET, PULL BAR PIVOT...
Frame 9...11...10 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...11...11 552 423 R1... WASHER, 1-13/32 x 2-1/8 x 11 GA...
Frame 9...11...12 521 420 R91... PLATE ASSY, ATT HITCH LH...
Frame 9...11...12.1 17 450 R1... BOLT, 5/8-11 x 1-1/4 HEX-HD MACH...
Frame 9...11...12.2 103 325... WASHER, 5/8 MED LOCK...
Frame 9...11...13 521 404 R11... BAIL ASSY, HITCH...
Frame 9...11...13.1 13 157 R1... PIN, 1/4 x 2 SELF-OPENING COT...
Frame 9...11...14 520 296 R1... PIN, PULL BAR PIVOT BRACKET...
Frame 9...11...15 520 175 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...11...16 520 042 R1... BUSHING, SCREW CLEVIS...
Frame 9...11...17 521 421 R91... PLATE ASSY, ATT HITCH RH...
Frame 9...11...17.1 17 450 R1... BOLT, 5/8-11 x 1-1/4 HEX-HD MACH...
Frame 9...11...17.2 103 325... WASHER, 5/8 MED LOCK...
Frame 9...11...18 PO 12 095... PIN, 5/8 x 3-5/16 STD-HD DRILLED...
Frame 9...11...19 520 175 R1... PIN, 3/16 QUICK ATT COT...
Frame 9...11...20 520 095 R2... EXTENSION, PULL BAR...
Frame 9...11...21 520 174 R11... PIN ASSY, QUICK ATT COT...
Frame 9...11...22 522 840 R2... SPRING, AUX LATCH...
Frame 9...12...01 518 505 R1... PIN, 3/4 x 3 STD-HD DRILLED...
Frame 9...12...01.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...12...02 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...12...03 520 128 R1... HOUSING, LEVELING SCREW...
Frame 9...12...04 520 064 R1... SWIVEL, LATERAL LINK UPPER...
Frame 9...12...05 520 175 R11... PIN, 3/16 QUICK ATT COT...
Frame 9...12...06 521 832 R11... SCREW ASSY, LEVELING...
Frame 9...12...06.1 441 012 R1... PIN, 1/4 x 7/8 ESNA ROLL...
Frame 9...12...06.2 521 128 R1... SHIM, 29/32 x 1-3/8 x 22 GA...
Frame 9...12...06.3 PO 12 898... WASHER, 29/32 x 1-1/2 x 11 GA...
Frame 9...12...07 521 672 R1... PIN, 1/2 x 2-9/16 ROLL LVL SCW HNDL...
Frame 9...12...08 521 831 R1... HANDLE, LEVELING SCREW...
Frame 9...12...08.1 576 483 R1... PIN, 5/16 x 1-1/2 ESNA ROLL...
Frame 9...12...09 53 717 DA... KNOB, LEVELING SCREW HANDLE...
Frame 9...12...10 521 410 R1... SWIVEL, DIAGONAL LINK...
Frame 9...12...10.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...12...11 520 127 R1... STOP, DIAGONAL LINK...
Frame 9...12...11.1 Q 3 548... PIN, 1/2 x 2-1/16 STD-HD DRILLED...
Frame 9...12...11.2 13 094 R1... PIN, 3/16 x 1-1/4 SELF-OPENING COT...
Frame 9...12...12 520 083 R1... BOLT, DIAGONAL LINK STOP LOCK...
Frame 9...12...13 520 126 R1... SWIVEL, ROCKSHAFT ARM...
Frame 9...12...14 110 146 R91... FITTING, 1/8-27 STR LUB...
Frame 9...12...15 521 423 R11... PLATE ASSY, ATT ROCKSHF LH...
Frame 9...12...15.1 17 459 R1... BOLT, 1/2-13 x 1-3/8 HEX-HD MACH...
Frame 9...12...16 521 423 R11... ROCKSHAFT ASSY...
Frame 9...12...16.1 13 170 R1... PIN, 5/16 x 2-1/4 SELF-OPENING COT...
Frame 9...12...17 243... WASHER, 1-17/32 x 2 x 16 GA...
Frame 9...12...18 521 424 R11... PLATE ASSY, ATT ROCKSHF RH...
Frame 9...12...18.1 17 446 R1... BOLT, 3/8-16 x 1-1/4 HEX-HD MACH...
Frame 9...12...18.2 271 560... SCREW, 5/8-11 x 1-3/4 HEX-HD CAP...
Frame 9...12...19 521 427 R1... PIN, 3/4 x 3-1/16 STD-HD DRILLED...
Frame 9...12...19.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...12...20 520 106 R1... COLLAR, LATERAL LINK...
Frame 9...12...20.1 P 13 254... PIN, 5/16 x 1-9/16 STD-HD DRILLED...
Frame 9...12...20.2 13 034 R1... PIN, 1/8 x 5/8 SELF-OPENING COT...
Frame 9...12...21 520 142 R1... LINK, DIAGONAL...
Frame 9...12...21.1 17 098 R1... PIN, 3/8 x 1-3/4 ROLL...
Frame 9...12...22 520 162 R1... PIN, 3/4 x 3-3/8 STD-HD DRILLED...
Frame 9...12...22.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...12...23 520 146 R11... LINK ASSY, LATERAL...
Frame 9...12...23.1 521 128 R1... SHIM, 29/32 x 1-3/8 x 22 GA...
Frame 9...12...23.2 PO 12 898... WASHER, 29/32 x 1-1/2 x 11 GA...
Frame 9...12...24 520 175 R11... PIN ASSY, QUICK ATT COT...
Frame 9...14...01 53 717 DA... KNOB, DEPTH ADJ SCRW HANDLE...
Frame 9...14...02 521 831 R1... HANDLE, DEPTH ADJ SCRW...
Frame 9...14...02.1 576 483 R1... PIN, 5/16 x 1-1/2 ROLL...
Frame 9...14...03 521 672 R1... PIN, 1/2 x 2-9/16 ROLL...
Frame 9...14...04 521 411 R11... SCREW ASSY, DPTH ADJ...
Frame 9...14...05 66 991 R91... BEARING, THRUST...
Frame 9...14...06 521 413 R1... COLLAR, DEPTH ADK SCRW...
Frame 9...14...06.1 576 483 R1... PIN, 5/16 x 1-1/2 ROLL...
Frame 9...14...07 109 461... FITTING, 1/8-27 STR LUB...
Frame 9...14...08 521 403 R1... HOUSING, DEPTH ADJ SCRW...
Frame 9...14...08.1 17 552 R1... BOLT, 5/8-11 x 2-1/4 HEX-HD MACH...
Frame 9...14...09 521 426 R1... SPACER, DEPTH ADJ SCRW BRKT...
Frame 9...14...10 521 417 R11... SUPPORT ASSY, DEPTH ADJ SCRW...
Frame 9...14...10.1 17 430 R1... BOLT, 5/8-11 x 1 HEX-HD MACH...
Frame 9...14...10.2 103 325... WASHER, 5/8 MED LOCK...
Frame 9...14...X1 520 057 R91... PARTS ACCESSORY...
Frame 9...14...X2 520 115 R1... PIN, SPRINT RETAINING...
Frame 9...14...X2.1 13 095 R1... PIN, 1/4 x 1-1/4 SELF-OPENING COT...
Frame 9...14...X3 520 121 R1... PIN, CUSHION SPRING STRAP...
Frame 9...14...X3.1 13 121 R1... PIN, 1/4 x 1-1/2 SELF-OPENING COT...

Copyright 2006-2008 FarmallCub.Info. All Rights Reserved.